Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
stored prior to shipment off site for disposal at an authorized waste disposal facility.

The cooling water within this system is treated with a water based corrosion and deposit
control inhibitor. Make up water is estimated to average 3300 gpd on an annual average
and is limited only to that needed to replenish the system losses or to flush the system
during maintenance activities. Water that is drained from the mold noncontact water
system enters the caster spray basin system where it is used as make up water for contact
cooling water for the continuous caster.

Waste heat from the mold water system is transferred to the ambient surroundings by the
mold cooling towers. The cooling water make up to the cooling towers is unfiltered river
water, which is treated with a hypochlorite solution to control biological growth. Sulfuric
acid and a water based corrosion and deposit control agent are also used in the system.
Blow down from the mold cooling towers is directed to the melt water system where it is
used as noncontact cooling water.

Melt Cooling System. The melt cooling system includes the melt basin, which is a
reinforced concrete basin with a capacity of approximately 144,000 gallons. The melt
basin system supplies noncontact cooling water to the EAF and LMS compeonents and to
the reheat furnace in the rolling mill. A separate closed noncontact cooling water system
supplies high quality noncontact cooling water to the EAF and LMS electrical equipment.
Incoming water to the melt basin system is supplied from the river (170,000 gpd), mold
cooling tower blowdown (20,000 gpd), and from the melt electrical system cooling water,
which is drained infrequently during maintenance.

Evaporative losses from the melt cooling water system, which average approximately
133,000 gpd, cause an increase in the dissolved solids concentration. The system is
blown down to the caster spray system to control the dissolved solids concentration.

Water treatment chemicals used in the melt cooling water system include sulfuric acid, a
sodium hypochlorite solution, and a corrosion inhibitor, deposit control agent.

Caster Spray System. The caster spray system receives blowdown from the melt
cooling water system, the LMS evaporative cooler, and an additional 149,000 gpd of

Structural Metals, Inc. dba CMC Steel Texas Oct 2024
Process Description Page 4 of 7



Attachment 6
Structural Metals, Inc. dba CMC Steel Texas
Process Description

make up water from the river. The system, which was modified during 1997, employs
continuous caster and contact cooling water to cool equipment that is in contact with the
hot steel. Water from the caster system is collected in a 30,000-gallon reinforced
concrete tank and pumped to pressure media filters. Following filtration, the filtered
caster spray water is circulated through a cooling tower prior to return to the caster sprays
for use as recirculated cooling water.

Evaporative losses result in increases in the dissolved solids concentration in the caster
spray system. The system is blown down to the mill contact cooling water system to
control the dissolved solids concentration. In addition to the blow down stream, filter
backwash from the pressure filters is also directed to the mill contact cooling water
system.

Water treatment chemicals used in the caster spray system include a hypochlorite solution
for microbiological control, a deposit and corrosion control agent, and flocculant aid to
control turbidity.

Mill Water System. The mill water system includes a noncontact cooling water system,
a contact cooling water system, and a contact system for product quality (billet
descaling). Water to the mill system includes filtered and softened river water, recycled
contact cooling water from the caster spray system blowdown, wash water from the SMI
garage, and first flush stormwater drainage.

The mill water system includes a noncontact cooling water system, which is used to cool
the billet cooling bed hydraulic system and the hydraulic systems on the rolling mill
stands. Noncontact cooling water is filtered and softened water, which has been treated
with a deposit and corrosion control agent. Some noncontact cooling water makeup is
necessary to replenish water lost from the system as a result of leaks or system losses
resulting from maintenance to the system,

The mill contact cooling water system includes two basins, the mill scale pit and the mill
basin. The primary function of the two basins, which are connected in series, is to
remove mill scale from the recirculated contact cooling water stream. The first basin in
series, the mill scale pit, is a 44,000-gallon reinforced concrete basin, which receives the
return flow of contact cooling water from the rolling mill, and provides the initial mill
scale removal. The mill scale pit is equipped with an automatically controlled clamshell
bucket, which removes the mill scale that accumulates on the bottom of the basin.
Following detention in the mill scale pit, the contact cooling water is returned to the mill
basin, a reinforced concrete basin, which is the second of the two basins in series. The
mill basin provides additional mill scale removal prior to recirculation of the contact
cooling water to the rolling mill process. Temperature control is provided by sprays and
a countercurrent side draft cooling tower.

Structural Metals, Inc, dba CMC Steel Texas Oct 2024
Process Description Page 5 of 7



Attachment 6
Structural Metals, Inc. dba CMC Steel Texas

Process Description

Mill scale, which is iron oxide formed during the reheating process, is collected and sold
to cement manufacturers, which use it as an ingredient in the manufacture of some types
of cement.

Dissolved solids control to prevent corrosion within the rolling mill system is provided
by blowing down the system to the Surge Pond. Contact cooling water in the rolling mill
process is treated with a flocculant to enhance mill scale settling, In addition to deposit
and corrosion control agents used in the noncontact system, sulfuric acid and a
hypochlorite solution are used to treat cooling water that is used in the mill noncontact
cooling tower.

Surge Pond System. The Surge Pond is a 500,000-gallon lined surface impoundment,
which receives the process cooling water blowdown, and {reated sanitary wastewater
effluent from the plant domestic wastewater system. An additional 6,000 gpd of cooling
water blow down is also discharged from the on site oxygen plant, which is operated by
BOC Gases under contract with SMI-Texas. The Surge Pond provides flow equalization,
clarification, and stabilization of the plant effluent prior to discharge to the Guadalupe
River. It also functions as a process water supply reservoir to several additional plant
operations.

The Surge Pond was constructed with a double synthetic liner system. The secondary
liner is a 40 mil PVC liner, which is overlain by a drainage collection layer and is
designed to collect leaks from the system and direct the flow to a sump for return. The
primary liner is a 40-mil Hypalon liner, which is in contact with the water. Appendix B
presents a topographic map showing the location of water supply wells within a radius of
one mile from the Surge Pond. None of these wells would be impacted if seepage from
the Surge Pond occurred.

Water from the Surge Pond is returned for use in the rolling mill descalers, for contact
cooling of the EAF and LMS electrodes, and for steel slag quenching. To prevent
overtopping of the structure, effluent is discharged to the river to control the water level
within the Surge Pond. Discharges average 92,000 gpd. Typically, discharges are made
on approximately 300 calendar days during the year. Effluent discharged to the river is
pumped from the Surge Pond to Outfall 001, which is a submerged diffuser that is
designed to facilitate mixing. A totalizer and sampling port have been installed on the
discharge piping for monitoring purposes.

Sanitary Wastewater System. Domestic wastewater from the office buildings,
employee testrooms and showers, and the cafeteria is managed in a separate plant
wastewater collection and conveyance system. The domestic wastewater in the system is
not commingled with industrial wastewater. Incoming water to this system is potable
water supplied by the Springs Hill Water Supply Corporation.

Structural Metals, Inc. dba CMC Steel Texas Qct 2024
Process Description Page 6 of 7



Attachment 6
Structural Metals, Inc. dba CMC Steel Texas
Process Description

Effluent treatment is provided in an extended aeration activated sludge unit, which was
constructed at the Surge Pond area. The extended acration system is designed to provide
treatment of the domestic wastewater flow based on the contributton from 1000
employees. The system includes an aeration basin (33,000 gallons), a final clarifier (11 ft
holding diameter with a 9 ft sidewater depth), a chlorine contact chamber, and an aerated
sludge holding tank. The system is designed to produce an effluent quality consistent
with enhanced secondary treatment. Operational data indicates that the treated effluent
averages 15,000 gpd with a corresponding quality of BODs of less than 10 mg/l, TSS of
less than 15 mg/l, and ammonia nitrogen less than 1 mg/l. Treated effluent is discharged
to the Surge Pond.

The treated effluent is disinfected prior to discharge to the Surge Pond. Disinfection is
accomplished by a flash mixed hypochlorite solution that is injected into the chlorine
contact chamber. The chlorine contact chamber is designed to provide a minimum
detention time of 20 minutes based on a peak flow factor of 3 times average flow. An
automatic chlorine residual controller has been installed and adjusted to ensure that the
chlorine residual is maintained to produce a free chlorine residual within the range of 1
mg/l to 4 mg/] as required by wastewater discharge Permit No. 01712.

SOS Liquid Waste Haulers, an authorized wastewater sludge transporter (Transporter 1D
No. 85936 transports sludge from the sanitary wastewater treatment system off site. Off
site sludge shipments are accompanied by a manifest which records the date, driver’s
name, and weight of the shipment. Waste sludge is shipped off site to a WWTP TPDES
Permit No. 10889-001. Sludge transport and disposal is arranged on a contractual basis.
Vendors may by changed as needed to support SMI’s operations. Sludge is removed in
liquid form with an estimated solids content of approximately 5,000 mg/l.
Approximately 4,000 gallons of sludge including 180 pounds solids is shipped off site for
treatment and disposal during a typical week.

On-Site Septic Systems. SMI has a septic tank and drainfield system which serves its
Truck Scalehouse. The system was constructed in 1994 in accordance with an on-site

wastewater permit issued by the Guadalupe County Health Department.

Reclaimed Water Use.

SMI-Texas is authorized to use industrial reclaimed water under TCEQ Authorization
Number 2E0000001. Approximately 65,000 gpd of water from the Surge Pond is used to
irrigate bamboo and other vegetation on SMI-Texas property. Water from the surge pond
includes domestic wastewater, contact cooling water, non-contact cooling water, cooling
tower blowdown, and storm water runoff.

Structural Metals, Inc. dba CMC Steel Texas Oct 2024
Process Description Page 7 of 7



Attachment 7

Water Balance



Attachment 7

Water Balance




Attachment 8

SDS Summaries



Attachment 8- SDS Use and Summary

e Product use: See helow

« Chemical composition: Please see each SDS included herein for chemical composition.
Propristary formulations can be gleaned by contacting ChemTreat directly if required.

» Persistence/bioaccumulative: Not determined for these products.

« Half-life: Half-life data is not available and not applicable as the products are blends. None
are biocides.

« Concentration of whole product or active in waste stream: Estimated amounts used below.

+ Product toxicity data: See Below

o CL5641 (See Attachment 8a)
s Fathead minnow 96h LC50 = 1067 mg/l
= Ceriodaphnia dubia 48h LC50 = 1294 mg/l
= Scale/Corrosion Inhibitor
» 50 ppm kept in cooling towers via probe and pump {~20-40 ppm in waste
stream)

o CL8741 (See Attachment 8b)
» Algae ~72h EC50 > 100 mg/l
e Daphnia ~48h EC50 > 100 mg/l
» Fish~96h LC50 > 100 mg/l
» 30 ppm maintained via probe and pump dosing (>1 ppm in waste stream)
= Scale/Corrosion Inhibitor

o CL1370 (See Attachment 8c¢)
» Fathead minnow 96h LC50 = 6373 mg/l
» Ceriodaphnia dubia 48h LC50 = 844 mg/l
s Scale inhibitor
= Fed on atimer
= <Tppm in waste stream

o CL2632 (See Attachment 8d)
» Fathead minnow 96h LC50 = 2500 mg/l
= Sheepshead minnow 96h > 1000 mg/t
« Ceriodaphnia dubia 48h LC50 = 1965 mg/l
» Mysid shrimp 48h LC50 = 7500 mg/l
= Corrosion Inhibitor
» Bateh fed into closed loops at 3000ppm, so should be 0 ppm to waste



o CL4132 (See Attachment 8e)
» Fathead minnow 96h LC50 = 44.1 mg/l
= Cericdaphnia dubia 48h LC50 = 108 mg/l
= Fed at 100 ppm for minimal time to one cooling tower for passivation (<1ppm
in waste)
= Corrosion inhibitor for yellow metals

o PG906 (See Attachment 8f)
= Fathead minnow 96h LC50 = 28.942 mg/l
= Ceriodaphnia dubia 48h LC50 = 0.625 mg/fl
» Mysid shrimp 48h LC50 = 46 mg/l
= |nland Silverside 96h LC50 =92 mg/l
= Water Clarification/Solids
= Conditioning Agent
= 10 ppm into mill scale pit
= <1ppm in waste stream as it remains with studge solids

o P831E (See Attachment 8g)
x Fathead minnow 96h LC50 = 0.7009 mg/l
» Ceriodaphnia dubia 48h LC50 = 0.1182 mg/l
= Water Clarification/Salids
= Conditioning agent
= 1 ppm into mill pond
= <1ppm in waste stream as it remains with sludge solids

o P891L (See Attachment 8h)
s Ceriodaphnia dubia 48h LC50 = 5743 mg/l
= Fathead minnow 96hr LC50 = 3318 mg/l
= Fathead minnow 7day 1C25 =13.9 mg/l
a Fathead minnow 7day NOEC < 63 mg/l
Water Clarification/Solids
Conditioning Agent
= 10 ppm into mill pond
= <1ppm in waste stream as it remains with sludge solids



o FO0222 (See Attachment 8i)
= Fathead minnow 96h LC50 = 6632 mg/l
= Ceriodaphnia dubia 48h LC50 = 134 mg/|
= 1ppm when foaming occurs
= <Tppm in waste stream

o CL6033 (See Attachment 8j)
s Fathead minnow 96h LC50 = 3299 mg/l
= Ceriodaphnia dubia 48h LC50 =2741 mg/|
Ceriodaphnia dubia 7day IC25 = 569 mg/l
Ceriodaphnia dubia 7day NOEC =500 mg/l
Ceriodpahnia dubia 7day LOEC = 1000 mg/l
= Corrosion Inhibitor
» Batch dosed at 3000 ppm in closed loops (non-contact systems)
= 0 ppm in waste as itis fed into closed loops

Note: Chemicals described above have the potential to present at Outfall Number 001, however, all
volumes have been utilized for irrigation plots and dust control for the last 20 years with no river
discharge whatsoever. Information furnished by ChemTreat to CMC for TCEQ wastewater permit
renewal.

-
Chemlreat

5640 Cox Road | Glen Allen, VA 23060
(m) (210) 382-0632
www.chemtreat.com




Attachment 8
SDS Summary



Attachment 8(a)
CL5641 SDS



@mﬁeat' H'

SAFETY DATA SHEET

Section 1. Chemical Product and Company Identification

Product Name: FlexPro® CL5641
Product Use: Caoling Water Treatment
Supplier's Name: ChemTreat, Inc.
Emergency Telephone Number: (800)424-9300 (Toll Free)
Address (Corporate Headquarters): 5640 Cox Road

Glen Allen, VA 23060
Telephone Number for Information: (800)648-4579
Date of SDS: June 28, 2019
Revision Date: June 28, 2019
Revision Number: 19062801AN

Section 2. Hazard(s) Identification

Signal Word: WARNING

GHS Classification(s): Eye damage/irritation — Category 2b
Acute Toxicity Dermal — Category 5
Acute Toxicity Inhalation — Category 5
Acute Toxicity Cral - Category 5

Hazard Statement(s): H320 Causes eye irritation.
H313 May be harmful in contact with skin.
H333 May be harmful if inhaled.
H303 May be harmful if swallowed.

Precautionary Statement(s):

Prevention: P264 Wash thoroughly after handling.
Response: None.
Storage: None,
Disposal: None.
System of Classification Used: Classification under 2012 OSHA Hazard Communication Standard
_ (29 CFR 1910.1200).
Hazards Not Otherwise i None.